
AGREEMENT 

OPERATION AND MAINTENANCE OF WATER, 
WASTEWATER AND STORMW ATER FACILITIES AND 

UTILITY BILLING SERVICES FOR THE MOUNTAIN HOUSE 
COMMUNITY SERVICES DISTRICT 

This Agreement ("AGREEMENT") is entered into as of this 15th day of September, 2015, by and 
between: 

Mountain House Community Services District, with its principal address at 230 South Sterling, 
Suite 100, Mountain House, California, 95391. (hereinafter "MHCSD") 

And, 

Severn Trent Environmental Services, with a business address of 220 Gibraltar Road Suite 200 
Horsham, Pennsylvania 19044 (hereinafter STS). 

WHEREAS, MHCSD desires to obtain operating and maintenance services for a wastewater 
treatment plant and collection system (WASTEWATER FACILITIES), a water treatment plant 
[...]
responsibility of MHCSD, but will be performed by STS if so directed by the MHCSD 
General Manager. All cost and materials related to an approved, "planned" Capital 
Improvement Project shall be submitted and invoiced as a single project with a 
breakdown of all items individually. Every reasonable effort shall be made to include cost 
and materials for each O&M repair project and submitted on one single invoice. 
Dewatering and storage of sludge at the water or wastewater treatment plant is the 
responsibility of and at the expense of STS. Removal of the sludge from storage at the 
water or wastewater treatment plant, transportation and disposal will be the responsibility 
of MHCSD but will be performed by STS if so directed by the MHCSD General 
Manager. Reimbursement for the expenses associated with performing this work that is 
the responsibility of MHCSD may be approved by the MHCSD General Manager, but 
when performed by STS, will be at direct cost of parts, labor, materials, supplies and STS 
overhead of 15%. Cost of all other expenses to which STS agrees to pay directly, that are 
the responsibility of MHCSD under this AGREEMENT, may be paid for directly by the 
STS ( excluding postage) and will be reimbursed to the STS at the direct cost. This does 
not include the labor or equipment that is already covered under this contract. 

SECTION 7. Indemnity, Liability and Insurance: 

7.1 STS agrees to hold harmless and defend MHCSD, its Board of Directors, officers, agents, 

19 



and employees from and against any and all claims, actions, liabilities, loss, damage or 
injury, including any of the foregoing by way of indemnification or contribution, 
including attorney's fees and legal costs, arising directly out of STS's negligent activity, 
performance, operations, acts or omissions relating to STS 's duties, responsibilities and 
rights under the tenns and conditions of this AGREEMENT. 

MHCSD agrees to hold harmless and defend STS, its Board of Directors, officers, agents, 
and employees from and against any and all claims, actions, liabilities, loss, damage or 
injury, including any of the foregoing by way of indemnification or contribution, 
including attorney's fees and legal costs, arising directly out of MHCSD's negligent 
activity, performance, operations, acts or omissions relating to its duties, responsibilities 
and rights under the terms and conditions of this AGREEMENT 

7.2 STS shall maintain workers compensation insurance in accordance with California State 
law and will maintain policies of liability insurance for bodily injury in an amount not 
less than ten million dollars ($10,000,000) for injury or death to any one person and not 
less than ten million dollars ($10,000,000) for injury or death to more than one person 
arising out of any one occurrence and policies of liability insurance for property damage 
in an amount not less than ten million dollars ($10,000,000) against any liability arising 
directly or indirectly out of such activity, performance, operations, acts or omissions 
under this AGREEMENT. The hereinbefore mentioned policies of insurance shall 
include MHCSD as an additional insured and the coverage of such policies shall be 
expressly made primary with respect to any other coverage. Copies of such certificates 
evidencing such policies, shall be first approved the Counsel for MHCSD and filed with 
the MHCSD General Manager. All policies shall contain a provision requiring thirty (30) 
days written notice to be given to MHCSD prior to cancellation, modification, or 
reduction of limits. Failure of the STS to maintain required insurance policies shall be 
cause for termination, subject to the restrictions of Section 3.3 of AGREEMENT. 

7.3 STS shall not be deemed to be in default if performance of the obligations required by 
this AGREEMENT is delayed, disrupted, or becomes impossible because of any act of 
God, war, earthquake, fire, strike, accident, civil commotion, epidemic, act of 
government, its agencies or offices, or any other cause beyond the control of the parties 
("Force Majeure"). Upon occurrence of any such event, STS shall operate FACILITY on 
a "best reasonable effort" basis and shall not be responsible for damages, fines, penalties, 
or claims resulting therefrom. If any additional expense more than $1,000 is incurred by 
STS hereunder, it shall be subject to a mutually agreed, negotiated change in price, which 
may be approved by the MHCSD General Manager. 

SECTION 8. Assignment: 

Except for the case of a sale of all or substantially all of the assets of STS, a merger, 
consolidation, or transfer of 50% or more of STS stock cumulatively during the term of 
this agreement, the rights and obligations of STS created hereunder shall be assignable 
only upon the express written request of STS and with the express written approval of 
MHCSD; such approval shall not be unreasonably withheld or delayed. 

SECTION 9. Subcontractors: 

20 



No subcontract may be entered into by STS for the performance of more than 10% of the 
duties imposed upon STS by this AGREEMENT without the prior approval of the 
MHCSD General Manager. Should the MHCSD General Manager approve such 
subcontract, the STS shall continue to be primarily responsible for the performance of 
each and every term and condition of this AGREEMENT. 

SECTION 10. Other MHCSD Responsibilities: 

10.1 MHCSD shall provide the following at no cost to STS: 

a) All electricity and the direct cost of chemicals and catch basin filters to be 
provided by STS for FACILITIES operation; 

b) All existing or necessary easements, access, National Pollutant Discharge 
Elimination System (NPDES) permits, and warranties for the mutual benefit of 
both parties; 

c) MHCSD fire coverage, including extended coverage for the replacement cost of 
FACILITIES, all of or any part of which may be self-insured at the option of 
MHCSD. Such coverage shall protect STS according to its insurable interest 
under these coverages during the term of the AGREEMENT; and 

d) All direct cost of postage for monthly customer billing. 

10.2 MHCSD shall: 

a) Remain the named permittee on any and all permits that may be required, and 
shall meet all regulatory requirements not specifically assumed herein by STS as 
its responsibility; 

b) Except as set forth in Section 5.A.5 and 5.A.7 above, MHCSD shall retain 
responsibility for repairs to FACILITIES; 

c) Pay all Capital Expenditures as defined in the AGREEMENT. STS shall have the 
right to make emergency capital expenditures up to ten thousand dollars ($10,000) 
if [i] MHCSD officials are not available for prior approval of such action, and [ii] 
if such expenditures are necessary to continue operation of FACILITIES in order 
to provide for public safety and environmental protection. The $10,000 limit shall 
be increased by 10% on July 1, 2017 and on each July I thereafter during the term 
of this AGREEMENT. MHCSD shall reimburse STS such amounts within thirty 
(30) days of STS's invoice; and 

21 



d) Provide STS with a complete set of record drawings of FACILITIES within thilty 
days of any FACILITIES completion. STS shall maintain these drawings in a 
manner which allows their efficient and effective use in solving system problems 
and track any changes of as-builts. STS shall submit an itemized request for all 
the improvement plans that they need and MHCSD shall provide a hard copy or 
electronic copy as requested. STS shall be responsible for maintaining an updated 
copy of these documents (As-Builts) on their files for their use and O&M of these 
facilities. STS shall be involved and fully cooperate in any actual or simulated 
Emergency Response Plan actions and exercises by MHCSD, its Emergency 
Service Providers or as directed by MHCSD. STS shall be responsible to comply 
with all Federal, State and local regulations and requirements for timely repotting 
and handling any spills or environmental emergencies dealing with Stormwater, 
Sanitary Sewer and Water Facilities. STS shall take the lead on any clean up 
action required for these spills and emergencies. MHCSD shall pay for such costs 
with the exception of any labor cost of the staff already assigned to MHCSD 
contract. STS shall obtain the approval of MHCSD for any such expenditures and 
MHCSD shall not unreasonably withhold any such approvals for relevant 
expenditure. 

SECTION 11. Entire Agreement and Modification~ 

This Agreement supersedes all previous Agreements either oral or in writing and constitutes 
the entire understanding of the parties hereto. No changes, amendments or alterations shall 
be effective unless in writing and signed by both parties. 

IN WITNESS WHEREOF, MHCSD and STS have executed this Agreement on the day and 
year first written above. 

*Signature on Following Page* 

22 



SEVERN TRENT ENVIRONMENTAL 
SERVICES, INC. 

By&f'dtb 
Fred Kriess 
Regional Manager 
Severn Trent Environmental Services, Inc. 

MOUNTAIN HOUSE CSD, 
A political subdivision of 

1 
The State of Califomia /, 

Edwin Pattiso 

A~ By~ 

Daniel J. Schroeder, District Counsel 

23 



APPENDIX A 

1. WASTEWATER TREATMENT AND COLLECTION SYSTEM 

The Mountain House wastewater collection system is a gravity system to the treatment plant, 
consisting of approximately 33 miles of lines. At present there are 3500 connections and with a 
total of approximately 16,000 connections at full development. All 3500 connections have been 
placed in operational use over the past eight years and presently serve the completed 
"Neighborhoods" (E, F and G), and the adjacent Neighborhoods H and C, where residential 
construction is presently underway. Infrastructure for the Active Adult Communities on the 
n01th side of Byron Road is expected to begin in 2014. Exhibit 1 depicts the location of the 
neighborhoods within the Mountain House Master Plan area. Exhibit 2 shows the Wastewater 
System Master Plan. For the location of the cunently installed wastewater collection system, see 
available construction drawings for frnther detail. Additional lines will be constructed by the 
developers, as neighborhoods are ready for development. 

Cu1Tently the wastewater treatment plant has the capacity of 3.0 mgd. The wastewater treatment ~ 
plant will be sized at total build-out to provide 5.4 mgd Average Dry Weather Flow (ADWF) of 
treatment capacity (all future references to treatment plant capacity will be ADWF). During 
2007, the treatment system and the associated infrastructure were replaced with a 3.0 mgd 
Sequential Batch Reactor system. This system includes head works (influent pump station, 
screening system and grit removal system), an anoxic reactor for flow/load equalization and a 
carbon source for denitrification, sequencing batch reactors for biological treatment including 
nitrification and denitrification, te1tiary filtration, automated chemical feed, ultraviolet 
disinfection and aerobic sludge digestion. Lined aeration lagoons exist as emergency storage 
lagoons. All new treatment plant facilities have extensive instrumentation and control (I&C) 
systems and an integrated state of the art security system. 

Design of the additional expansion of the wastewater treatment plant is nearly completed and 
construction is anticipated to start in the next few years. This final phase of the wastewater 
treatment plant expansion will bring the plant to a total dry weather treatment capacity of 5.4 
mgd. Construction of the final phase may occur during this contract period and input from the 
contract operator will be necessary. 

Treated effluent is discharged to the Old River pursuant to Wastewater Discharge Requirements 
Order No. R5-2007-0039, NPDES Permit No. CA0084271 and Time Schedule Order No. 
R5-2009-0013 . These orders and the pe1mit were effective June 23, 2007 and expire 
May 1, 2012. A copy of the document containing these provisions can be downloaded from the 
Regional Water Board's Internet website at: 

http://www.waterboards.ca.gov/centralvalley/board decisions/adopted orders/ 

Although it is anticipated that the Sequential Batch Reactor processes will meet these pe1mit 
requirements, there is a possibility that the requirements could lead to a treatment process 
involving reverse osmosis, particularly for salt removal as well as other treatment processes 
mandated by the RWQCB. The MHCSD does have the ability to make any needed capital 
improvements to the wastewater treatment plant to meet R WQCB permit requirements. It is 
expected that the selected contractor will be able to demonstrate knowledge and staff capacity to 

24 



operate a wastewater treatment plant involving reverse osmosis and other mandated processes by 
RWQCB. A selected contractor will also need to demonstrate knowledge and staff capacity to 
operate a Sequential Batch Reactor treatment plant system. 

Sludge generated in the Sequential Batch Reactors will be removed by the utility contract 
operator as needed and disposed in a landfill of appropriate classification, consistent with a plan 
proposed by the contractor and approved by the MHCSD General Manager. 

The MHCSD Board of Directors has adopted an ordinance "Regulating Industrial Waste into the 
Mountain House Wastewater Collection and Treatment System." The MHCSD is responsible 
for administration of the programs to enforce the provisions of this ordinance and expects day-to­
day monitoring to be the responsibility of the O&M operator. Septage discharge will not be 
allowed until a septage management plan is developed by the O&M operator and approved by 
MHCSD. O&M contract operator shall develop a solid waste management plan, approved by 
MHCSD, within one year of the award of this contract. 

CmTent and projected flows and loadings at the wastewater treatment plant are as follows: 

Fiscal Year Flow 1 B0D 2 Suspended Solids 2 

(July - June) 

2011-12 .906 1914 1914 

2012-13 0.97 2026 2026 

2013-14 1.04 2184 2184 

2014-15 1.13 2336 2336 

2015-16 1.25 2528 2528 

I. Total Annual Average Day Flow (AADF) in million gallons per day. Projection based on 10 year growth 
rate prepared by MHCSD at 270 gallons per unit. 

2. Total Average BOD and TSS load in lbs per day based on 270 mg/I. 

Presently there are two commercial businesses in Mountain House. As new businesses develop, 
sanitary sewer pre-treatment or inspection programs will be initiated as pait for the permit 
process in Mountain House. It is anticipated that the commercial and industrial businesses will 
be required to fund their own necessary inspection. However, the selected contractor shall be a 
part of the negotiation, inspection and enforcement process for the future commercial 
pretreatment programs as needed. 

2. WATER TREATMENT AND DISTRIBUTION SYSTEM 

The Mountain House water distribution system consists of approximately 40 miles of lines and 
three treated water storage tank. Two are located at the Southwest comer of the community and 
one at the Water Treatment Plant facility. A cathodic protection system and monitoring 
equipment has been installed in the steel tanks and will need to be maintained as part of the 
O&M responsibility. All tanks and lines have been placed in operational use over the past eight 
years and presently serve the completed "Neighborhoods" (E, F and G), and the adjacent 
Neighborhood (H and C), where residential construction is presently underway. Portions of the 
system are sized to serve the community at buildout. Exhibit 3 shows the Water System Master 
Plan. For the location of the currently installed water distribution system and pump stations, see 

25 



available construction drawings for further detail. Additional lines will be constructed by the 
developers as neighborhoods are ready for development. 

At present there are 3500 connections and with approximately 16,000 connections anticipated at 
full development. The water treatment plant is expected to be sized at total build-out to provide 
an average daily demand capacity of 10.2mgd. A conventional surface water treatment plant 